


ZOEFITIERR/CH—FVhZEHE

VRDIEE. FRHICEDESTEVE T COFvME. D

D—ILRF+VEFY A—H—THBHITED

SEE- R AR/CH—TC9 . AFHEAE(CHESTEIELLMEIN - B2 ETZEUCEIT NS, S CHOFRICRULE T EDHRE T,
Z2IICEUVATIELTZHD FE5H]
R/C h—%=ZR=2IC ERHIR
BFER(PRELIT) b $HiEITT BRI B FREFDHDIEFHN BR2EEIALTTEL,

I HIIDE= B ETOF=E R B \yFU—0OmbiklL B
wﬁo)mz,iﬁpﬁumau-cm\t?-m INETEEBSR @ IIEWR/CH—IIBRADS. FHEIOMERIZENAE  (\vFU—([CRBOHABICESEHEALTTEW.)
ERHADE, ERICRIRTY . —RHHBEFIVEBDET . L—ILEF> TRETHZAP. @ /\yFU—EFETIHIE. AEICKI LT LMIOBNERRE

@ AN DREICUTAEEBEND Tl F—TRER. T R/CH—RY—FYhTESETTE, BACIToTTEL. X SRS COREDRITTTEL,
BEfRIEENSDoIBEGE. ITE 7 IF—YEREET @ NEE. ABRDADREEICIED L SIFEM CREMICESEE @ \vFU—DFREREFBINIERCIERLT TS, FTES
sELEDETEL. WTTFZL, OB TBRET & BEOBAFRNT DREIMD

® ENOFICHEREREF THY . RIEDRNEDNS ® R/CH—EBREEFRTZH. ASHONS TV TREDSS BOET . \yFU—RENE0EEMR L5FBEHRIELTT
ENBMIHAII N HRET IFRET DBDBOE T KB EAIGES | HFD IS 0,

® HHIUTIRF BB IENUECHEDET  RLDH LWL BEMOEVERTESETTEL. @ ETRONyFU—REVRECEDFT SERERTHE/N\Y
[CATEENBICE I TEEERLTTEW. X 7y @ AERICR/CH—EESETNBIANZEAR. ERHEES FU—ZGHIBCHEDFT DT AHEEEBENTHSFE
5—F A ISEERATIRERBEHVETOTEREL BOKSIC, ERHERELEST. RERNMD T TS, LTFEL,

TFEL. @ R/CH—IEKERNET MOBP. KIcED DB BHFTE @ FECHoR/\yFU—E—ROITE—RITHTTC. BFEX
® HRICHBCERMEERALTVEY. INTaNE 5E%&.R/CXADENTED . RET BRIEDBOET THEHFAOERECIRTT TV,

SR\—VERTyIUHSIK BEMGEINYBRLEDE @ R/CH—DEBEHES EPONIUN, ¥4 PELEEEETED

o rAEUBNSSICERLTTFE L, 7./ wrU—sgRLgRBRcToc. BESScFE: [l E—Y—0OHDIRL B

@ TSATAvIN—VIBERYERT DRI, VIRFLIER R BENENT T, (E—y—ICHEOHBERICESEEALTTEL.)
HRIBRNBDDTERLTTE L. @ ETEODR/CH—EHHREICIEDENSDET . BIRTY ® 7.2VDOINYFU—TCE—5—DOhSELETBERBTT . E

@ [CIEREBOBRENEBIE KD IEIF A L—XICEHET DLSIC DTHEPFBZEBVTHS AT FIRAEEZLTTEL — N ERELBSEIROE TS EISNETDT. 6
HBHITTTEL, LE—5—DIL—01 V%S BHIE. E—5—=LohbERE

o mipvri—rmrEnLczesTrrL.EESsrE [l FESBAFIE N LB~5VIEETHSELLT T,
TRECI-FIEMTIERIRTT X ERBERC 0 5 rhzmETaL5Ic. A0 LCR/CH—EBEFT. @ T H—REBNEAYFFYANBETT . $ILTHEXE
BRINTLEVEYa—MEEDRNP, HEEE T ® ZAE—RIAVRO—SDRAYFHOFFICHE>TV\DEERES —ROHIEL oD EfTRRNEEDE T . ERRRICT Y
REHRGLBSHBOFT LTHS, E—I— &Ny T U—BERLET. —ZUHULD. TSV TERSRIRT DEDAYTFY

® ZELLLODE WERTIL REMDNEFLUEDET o o777 #RHIEL. 2 yFEONICLET. GEERO ZELTREL.

BEAEDT D IRIBURIS EBBEDBOFT o BENTHoTLBEBRTT MICEEOBVRETERL O E—5—OUEECESEF PHERRLTTE . ¥ PHEHR
® ZER[F BEICNTORNCLEHREL. BRORVEH TFEL.) ETHEVWEE—5—DOHEEE TS CRBHRIEVRIT TEL .,

TIT>TTFEL,

@ ZHEWDZAvFZONICLET .

B ETRTFIENR

® ZRE—RIVPO—SDORAvFZOFFICLET .
@ NyFU—DEFEENLET.
@ REEEDRAvFZEOFFICL. 7T T ZfDEFET .

fthDR/CANZERY REICEHEDET .

O ETROE—I—[BIFRICRVEEICHEDE T EHRETTD
LE—Y—ZHBHIHRICHEDTT DT FEHHMZENTHS
FETLTULTTEL,

Thank you for purchasing this Yokomo product. This high performance competition kit has been proudly manufactured
by Yokomo - World Champion R/C car manufacturer. Proper assembly of this product will provide fun, safe enjoyment.

PRECAUTIONS FOR SAFE ENJOYMENT OF YOUR R/C CAR

For children under the age of 13, parental guidance is recommended when running.

W ASSEMBLY PRECAUTIONS Il W PRECAUTIONS BEFORE RUNNING W

Do not assemble around small children. The
parts can be dangerous if accidentally
swallowed.

Check the contents carefully before
assembly. Please contact Customer Support
if you happen to notice any defective or
missing items.

You will find the assembly process much
easier by carefully reading through the
manual, and familiarizing yourself with the
instructions.

Many different tools are required during
assembly. For safety purposes, please use
suitable tools. Exercise extra caution when
using a sharp tool such as a hobby knife.
Many different materials are used for the
parts. Use extra care when handling parts
with sharp edges, such as machined metal
parts.

@ When cutting plastic parts, watch for any

flying parts.

Try to assemble any rotating parts or
drivetrain parts as smooth as possible.
Bundle wires neatly away from the ground or
any moving drivetrain components. Make
sure that all wires are properly connected to
prevent shorting.

@® Unnecessary modifications may be unsafe

and hinder performance.

@ Always paint in a well ventilated area away

from flames.

@® Yokomo R/C cars are built for competition use, and
some models may exceed speeds of 40km per hour.
Practice common sense and run the car in open safe
places, or R/C car tracks.

@ Do not run the car on public roads with high amounts
of traffic, or in areas that may cause an
inconvenience to people in that area.

@® R/C cars are controlled using a radio frequency. Ina
worst-case scenario, radio interferences may cause
loss of control.

@ |[f others near you are running R/C cars, confirm that
they are not running on the same frequency.

@ R/C cars do not like water. Avoid running on rainy
days, or areas with water puddles. Exposure of the
electronics to water may cause loss of control or
damage to the electronics.

@ The drivetrain of an R/C car consists of many moving
parts like gears, belts, shafts, and tires. Avoid
touching these areas when the battery is connected.

@ Many parts of an R/C car will become hot after
running. Allow the parts to sufficiently cool before
conducting any maintenance.

Hl BEGINNING A RUN

@ Place the R/C car on a stand so the wheels are off
the ground.

® Confirm that the speed controller switch is OFF, and
connect the motor and battery.

® Extend the transmitter antenna and turn the switch
ON. (It is unsafe to use a transmitter with low
voltage. Make sure that the transmitter batteries are
good before running.

@ Turn the speed controller switch ON.

B FINISHING A RUN W

@ Turn the speed controller switch OFF.

@ Disconnect the battery.

® Turn the transmitter switch OFF, and retract the
antenna.

l BATTERY USAGE H

(Carefully read the instruction included with the batteries)

@® \When charging batteries, make sure that the
surrounding area is void of anything highly flammable.
Also avoid charging in high-temperature locations.

@® When charging batteries, frequently monitor the
charging status. In a worst case scenario,
overcharging a battery may cause it catch on fire. If
the battery reaches 50 degrees Celcius or more,
stop charging.

@ Batteries will become hot after running. Continuous
use of the battery pack may result in damage to the
cells. Allow the battery too cool down before
re-charging.

@® Please do not discard old battery packs in the trash.
Although inconvenient, please locate a battery
disposal center.

Hl MOTOR USAGE H

(Carefully read the instructions included with the motor.)

@ Connecting a 7.2V battery directly to the motor can
be very dangerous. This may cause the internal parts
of the motor to break apart, causing some parts to fly
out of the motor. To break-in the motor, safely
secure the motor and run the motor at about 3-5V.

@® Motors require periodic maintenance. Slower speeds
and decreased run times may indicate a worn-out
motor. Periodically clean the motor and change the
brushes when needed.

@® Choose a gear ratio that matches the power
characteristics of the motor. Using a gear ratio
unsuited to the characteristics of the motor will not
only prevent the motor from performing at its
optimum, but may even cause damage to the other
electronics.

@® Motors will generally become very hot after
running.Continuous running will reduce the life of the
motor. Allow the motor to sufficiently cool between
each run.



YL CICAETSY)
ACCESSORIES AND TOOLS NEEDED FOR KIT ASSEMBLY

ETDEOHICHIEDBEVNKOIEL BHD
ADDITIONAL ITEMS REQUIRED FOR USE (NOT INCLUDED IN KIT)

2 Fvo)L7OKR (1 Y—mR. 1 7UTEE)
TWO CHANNEL R/C SURFACE RADIO SYSTEM AND ELECTRONIC SPEED CONTROL
EfTHR7.2V)I\wTFU—)\wT (ARU—KMI\WwT -23—K)
7.2V BATTERY PACK (Straight Pack-Shorty)
FETR/I\WTFU—FEH
BATTERY CHARGER
ETHE—Y—
MOTOR
M BERANS—
BODY SPRAY PAINT

HHH I CDIRICHIEARITSITE
ASSEMBLING TOOLS REQUIRED. (NOT INCLUDED IN KIT)

— ]| ——0] ]| —)|
AT ZARSA JN—(2mm, 1.5mm) TSARSAIN—()\)
HEX WRENCH SCREW DRIVER(SMALL)
YT=1BW T—2ZLYF 1.5mmAvgZRSA){— ¥1200 YT-DP1W T—ZLVF #1TS5ARSA/{— ¥1200
YT—20W D—ZZLYF 2.0mmAwIZRS A )\— ¥1200
—TE—=
[ == o
F YRS A J\—(7.0mm, 5.5mm. 5.0mm) BODY REAMER
NUT DRIVER YT-BMRW D—22LYF 5«4 U—<— ¥3300

YT-NBOW T—JZXL>F 5.0mm FvhRS54/{— ¥1520
YT-NB5W J—JZAL>F 5.5mm FvhRSA/{— ¥1520
YT-N70W J—ZZL>F 7.0mm FvhRS4/){— ¥1520 @

-4—-:- ]
D) QUICK DRYING GLUE

CS—SGEX BifgiZi&#| ¥800
JI\U=

SCISSORS
YT—CS1 /\Y= 160mm ¥1200
YT—CS2 H#R/ (U= ¥1200

i~

SIFRIF —w)\— vy —
NEEDLE NOSE PLIERS SIDE CUTTER HOBBY KNIFE
FyNIADTWAIE

TOOLS (INCLUDED)

|||_ ]

+=FELUUF =2 I\wI )L F NALVF(1.5m&2.0mm)
NUT WRENCH TURNBUCKLE ALLEN WRENCH
WRENCH

HREZTDICREBEIBDRICA S ANZULoDOSIRL. SEAZEDIEEICHE> CTHEREICH B EIFTTEL,
For assembly,follow the figures and the instructions closely so that your machine will perform at its best!!



1. XAV v2—DHEILT

Main Chassis Assembly

CON—ITHERTD/I—Y
Parts used on this page 25.0025P2

P4 RITL—h
/ \ Side plate

N_— /7
Z2-BWR30
UPNSVURIIA b X1
Rear Balance Weight

Z2-0028P2
Y4 RIU—KLE&R F 1
Side plate L& R T1Ea

Z2-BWR30
UPNSVRIIA b
Rear Balance Weight

Z2-0022
ALV v Y—
Main chassis

@ M3x8 H5E %
FHS Screw

Main Chassis

a

Double-sided tape

ZC-F38 XEET—IRBR 413 [CAOTVET,

M3x8 Y5+ v v X6 The double-sided tape are included in bag #13.
FHS Screw

2. 70V MR DY NOBYT T

Front Suspension Mount Installation

R #1 ORB
Bag #1 Contents

| z2-018M2

NI~y ROV KL
Z2-201P
NIVISVIRA K~ X2 Bulkhead Mount L
Bellcrank Post

Z2-201P
NIVISVORA
Bellcrank Post

B2-300FL
JOYMRAIYIV S-S
Front Suspension Mount - Standard

XA (TER
B2-300FL Note position

JOYMYRYIV K-S X1 / -
ZC-F315 /
@ M3x15 BSER
FHS Screw j g

Front Suspension Mount - Standard

ZC-F310 ZC-F310 g
M3x10 B5%1wT X6 HXA VY0 I—DY ATV NEEICF 5V E AEREAT DR, @ M3x10 ISR g
N o ¥ | BEREDC 2 EHHAALTH SR EEL, FHS Screw

In case if using Ti Screws for fixing a Suspension mount @

on Main Chassis, please try to fit with the steel screws first.

I

Otherwise Ti Screws will be damaged.

ZC-F315
M3x15 HSEZR X2

FH Screw @




3. RIVI ST DES}IF

Bell Crank Installation

{41 ORNE
Bag #1 Contents

CDOR—ITERTD/I\—Y
Parts used on this page

Z2-002BH
20V MNOLIAY R\—FR X1
Front Bulkhead-Hard

Z2-201DSB
NoSUo +2 X2
Bellcrank

FPyIN—=F—=LIIV K-S X1
Upper Arm Mount - Standard

ZC-840
¢4mm U L-FE X4
Shim-Black

©]m

Z4-201CLC
TU5-UVINS— X2
Center Link Collar

©

BB-105-2
BX10 RXFPUVT X4
Bearing

i

Z2-206-6
Ov RIYV RKR—=)LB6m X2
Ball Stud 6 mm

i

Z2-206-10
Ow RIYVRAR—)L 10mm X2
Ball Stud 10 mm

Z2-206-12
Oy RIVRAR=)L12mm X1
Ball Stud 12 mm

O f

ZC-A3610B
Imm 7L ZAX—Y— - B X8
Tmm Aluminum Spacer - Black

ZC-BH38
M3x8 RF Ay R X2
BHS Screw

i

ZC-BH310
M3x10 IR Uy R X2
BHS Screw

(oo

ZC-BH312
M3x12 RZUAY R X1
BHS Screw

ZC-BH312

M3x12 iRF AW R
BHS Screw

Z2-206-12
Ball Stud 12 mm

&

&

ZC-840

CCI.D ¢4mm T L-F
Shim-Black
O,

Oy RIYVRAR—=)L 12mm

Z2-201DSB
Tvy—-UVo

Z2-206-6

I O Oy RITYRR—)L6m @
(&) Ball Stud 6 mn
ZC-A3610B

Z4-201CLC I > ﬁﬁﬁ% LoE 1mm 7V AR—Y— - B
vy -UVoHhs5— @ Shim-Black Tmm Aluminum Spacer - Black
Center Link Collar I I

T %

ZC-A36108B
J, & 1m FLE ARG &

Z2-201DSB
NIVoSUT +2
Bellcrank

I Tmm Aluminum Spacer - Black

ZC-BH38
M3x8 Ry IAw R @
BHS Screw

ZC-A3610B
Tmm 7 )V AR—Y— - 2 @
1mm Aluminum Spacer - Black

OLl)
B2-300U

PyIN—=P—LIIU K-S
Upper Arm Mount - Standard

Standard

Z2-206-10

Oy RIYVRA—=)L10mm
Ball Stud 10 mm

@

ZC-BH310
M3x10 iRy R
BHS Screw

Z2-002BH
70V MULIAY R
Front Bulkhead

BB-105-2

5x10 X7 Y yd&
Bearing

HEATITER
Note position

BB-105-2
5x10 RXPUVY
Bearing

NAELVF (2.0mm)
Allen Key ( 2.0mm )




4. Uv¥ Y7 — LD

Rear Suspension Arm Installation

Z2-300RF4
UPHIAIYIV - F
Rear Suspension Mount - F

R’ #2 DB
Bag #2 Contents

R [ []

r L7 O

Z2-008RS3
UvOrPH9A7—LS3 L&RF 1
Rear Lower Suspension Arm S3 L & R 1Ea

ZC-F310
M3x10 B3 EX @
FH Screw

Z2-001B

U= X1
Rear Bumper Z2-008RS3 Z2-300RR4
UPO7YR7—L R O > UPHRYIU k- R
Rear Lower Suspension Arm R (o ZC-S350 ¢’ Rear Suspension Mount - R
N N\ ®3mm VL
R %@ Shim
Z2-300RF4 R K >
UPHRAIYY - F X1 NS 15
0

Rear Suspension Mount - F

O—C

Z2-300RR4
UPHAIYIVE R X1
Rear Suspension Mount - R

"

S4-300BS
——Y2ZAYOU NIy Ta
Suspension Bushing

ZC-A3610B

[~ = o H— .
S4-300BS }mm ZlJl/\_Z’\ S’J‘ E Blaok
BAYI VR Ivva NS mm Aluminum Spacer - Blacl
26-5350 Suspension Bushing @
®3mm VL x2 9 34;309317 | 72.008RS3
Shim Q SIAT L ) UvOFHRF—L L
@ Inner Sus. Arm Pin Rear Lower Suspension Arm L

ZC-A3610B
Tmm 7 AR—Y— - B
Tmm Aluminum Spacer - Black

77— S4-300BS
\—// Suspension Bushing
ZC-A3610B
@[I Tmm 7V AN—=5—- & x4
Tmm Aluminum Spacer -Black

ZCF310
ID]ﬂmm M3x10 95 vy 7 x4
FHS Screw

Z2-001B
U7\ )(—
Rear Bumper

B4-009B
AVF—BAF—LEY X2
Inner Sus. Arm Pin

ZC-F310
M3x10 S ER @
FH Screw

5807wy a#EbEICKD. b—A. AFv FA. LY R J\1 bOFAENTAFY .
Toe-angle, Skid-angle, Tread, and Height are adjustable in combination of the above 5 bushes.

YRAY DY b RFAIICEDIN—YZERUIEEDRESES JvvadiAA

_ If use the left parts in front side, the rear suspension angle variation will be like below chart. Bushing direction
#2359 kRF $23%> AR FUFREY K
Suspension mount RF Suspension mount RR Anti-squat
PIUFRAFY R
1° +0.5/1°
Anti-squat
1.5° N1k
+0.3/0.6 mm
Height
2° &
2.5°
A £05/1°
3 Toe-angle
KUw R £0.3/0.6 mm
—_ Width
h—5 2° 2.5° 3° 3.5° 4°
Toe-angle




5. 70V bM3yvo59—0TIF

Front Shock Tower Installation

[ #3 ODRE
Bag #3 Contents

COR—IJTERTD/I\—Y
Parts used on this page

©

72.017G
JOYbhYavoy0— X1
Front Shock Tower

] ©

9

ZC-N3P

ZC-837
M3 7wk x2 DvIyvy— X2
Nut Washer
ZC-F310
M3x10 B3>+ vv T X4
FHS Screw
ZC-BH322
M3x22 RF Uy R X2
BHS Screw

ZC-BH322
M3x22 Ry R
BHS Screw

Z2-017G
JOVhY3avoyI—
Front Shock Tower

®

Ty v—
Washer

ZC-F310

M3x10 B5Fvv 7

FHS Screw o-
ED—

6. UV Y3y iyT7—DHEHFIT

Rear Shock Tower Assembly

[ #3 DB
Bag #3 Contents

[cm—vmﬁmmm—w

Parts used on this page

Z2-018-2
UvravisD— x1
Rear Shock Tower

(O)) Yo hDwyv— x2
Y WMount Washer

Z2-001W
) VA VI AR—Y— X1
Wing Spacer

Z2-001W
DAVIIIU S X2
Wing Mount

Y3y I5I—TU—R X1
. I Shock Tower Brace
Z2-300RM

) o AFERILY— X1
J Sway Bar Holder

Qf

ZC-N3P
ZC-F310 !
M3x10 45+ ryF xa  M3T¥h X2
FHS Screw

ZC-BH312 2CBH38

Uy R X
M3x12 RZUAwY R X4 '\B"Séssg}gwj e
BHS Screw

)

ZC-BH322 ZC-837
M3x22 R IAY R x2  Twivy— X2
BHS Screw Washer

ﬂsmae
M3x22 K& VA K
B0

BHS Screw

ZC-F310
) M3x10 5+ vv T @
l FHS Screw

&

& ) XY Ry —
ZC-N3P Mount Washer
M3 Fw bk

Nut

2c-s37 ‘ N
’ Wasner 0@
& Fze001w
Ig;;? Sigc?('gfoljw;r \'IjV:rEg/ g;;;r—*j’—

Z2-001W
IALVIIVU N
Wing Mount

ZC-BH312
M3x12 Ry Ay R
BHS Screw

Z2-300RM
VEPVEPAEFIVEYS
Shock Tower Brace

PO TEALFT.
Used on P.9

ZC-BH38
M3x8 K&y R
BHS Screw

Z2-300RM
AFERIT—
Sway Bar Holder

. NALYF (2.0mm)
Allen Key ( 2.0mm)




7.9V 7y I\=7—LIIY NDEHITT

Rear Upper Arm Mount Assembly

R#3 DRE
Bag #3 Contents

CDOR—ITERTD/I\—Y
Parts used on this page

SO

Z2-300RM
UP7yI\—F7—LIDV K X1
Rear Upper Arm Mount

(1:1)
@ ZC-A3610B

Imm 7V ZAR—Y— B x2
Tmm Aluminum Spacer -Black

Z2-206-10
O]Iﬂ:u Ov KT ffi—Ib 10m x2
Ball Stud 10 mm

ZC-A3610B
Imm7Z)VEZAR—— - 8

Tmm Aluminum Spacer A Black (e)

Z2-300RM

UV 7yI\—=FP—LIDV~
Rear Upper Arm Mount

Z22-206-10
Ow RIY RKR—=)L 10mm
Ball Stud 10 mm

P.O TERALET,
Used on P.9

POTREALET.
Used on P.9

ZC-BH310

(1 A ()

ZC-BH325

M3x10 IR UAY R X2 M3x25 RYUANY R X2  JU—ZZANR—H— X1

~

Z2-300RM

BHS Screw BHS Screw Brace Spacer
N —_ o
8. K—JLF T DEHIT s ——
i v . XETETER
Ball Diff Assembly Ex8 Ry s Note position
p— Bearing
e z S\N\’\N\N ] HL B2-508TS
Bag #4 Contents 75503 DQ%S% AT 4 Diff Nut
it Ger (PR EVS%E I | B2-508TS
Wider area on up FIRATIVY
- Diff Spring
I a
BB-85-4 7S-507
Sx87UY T Z5ZART Yy v—
B2-501MR B2-501MR Sesiing (&) Thrust Washer B2-501MR
FI7IaAYhL X1 FIIIAYEKRX] FIIIAVRL
Diff Joint Left Diff Joint Right @%—»?JOS " 75-507 Diff Joint Left
T 5 T —
(et ED 252 hi—IL (B1E)

B2-506
FIUVY x2
Diff Ring

CS-SBG

Z2-503
FIFY X1
Diff Gear

AS-SDL

®

v

B2-501MR
FI7YaAV kR
Diff Joint Right

| Thrust Ball (8 Pcs)
& zss07
—
| ASARNT Y v—
Thrust Washer

BM-508
FTIRIYa1—

TI)I—T X1
Diff Lube

TSy ITUR X1
Black Grease

FIR=IICRBFTIIV—Tleo3ib &
ZEMULTLEE L,
Apply a liberal amount of diff lube to

1:1)

O

Z5-507

ASZ hik—=)L X8
Thrust Ball

©

Z8-507
ASARTy Y v— X2
Thrust Washer

©

Z2-505T
IVIRATITIR=IL X14
Tungsten CarbideDiff Ball

Oll ©

BB-85-4 BM-508
B5x8 X7 UVT X2 oOuUvI X1
Bearing 0O Ring

BM-508

FTIRAOUa1— X1

Diff Screw

B2-508TS B2-508TS
FIFwv bk X1 FIRTUVY X1
Diff Nut Diff Spring

the diff balls.

0990  zososT

o FIR—=IL (14 {8)
) O Diff Ball (14 Pcs)

A

)
FII—T (FBEH) 2BHULET,
Apply a diff lube.

@ Diff Screw
(©> BM-508
ovuvy
O Ring
ASZAMR=IVICRARFTSvIIUR %
ZHLTLLREL,
QU IEBICHET Y % E CRHEEMRDYG
5N¥E9,
Apply a liberal amount of black grease
to the diff thrust balls.
Applying it to the O-ring will help
prevent dust from entering.

AN

| B2-506
FIUVI
Diff Ring

OUOG
0500

:

FIZAIY1—ZHUFDMDAH. T TV 3AY MBI TERBAIDT TV 34 MY
PICEFTLTVRHERLET. BISHEVEEEHFEEVDEVDEERL T ZEL,
Tighten the diff screw in small increments, while checking the diff action by
turning the diff joint and making sure that the opposing diff joint rotates in the
opposite direction. If the diff joint does not rotate, check to see that everything

is assembled correctly.

g] ITJSvoJUR (B) #EMULET,
Apply a black grease.

Ba

R—ILT T DFFEE

Il Diff Adjustment

A= 1%
Allen Key

ULohOLYFEHER, TIFVPHESHELLEDETT JATY 1a—=HUFOMIAH
FI., CTTOREIFERTIDTEETTBOBEVRA Y FETRDTATLIEE,
When tightening the diff, use two allen keys to test the tightness of the diff.
Slowly tighten the diff screw until the diff gear cannot be turned by hand. (Tighten
the diff screw until the diff does not slip when the car is run.)

Allen Key (2.0mm)




9. YRy I ADEHIIT

Gear Box Assembly

CDOR—ITHERTD/I\—Y
Parts used on this page

e

Z2-300RM
TU—RAR—HY— X1
Brace Spacer

(oo

ZC-BH310
M3x10 Ry Ay R X2
BHS Screw

()

ZC-BH325
M3x25 iRy Uy R X2
BHS Screw

Z2-302D3M
FYRYIZX (BFV)L&RE 1
Gear Box (3 gear) L& R 1Ea

Z2-303TA
v 7Y+ Tk X1
Top Shaft

<

Z2-303lI
TARS—=Uv Tk X1
Idler Shaft

Z2-503IC
A RS—F X1
Idler Gear

1’\*
Z2-304C-2
E—45—TJL—hk X1
Motor Plate

@

M3x8 U5+ v+ v X3
FHS Screw

(o

ZC-BH310
M3x10 iRZ Ay R X4
BHS Screw

(o

ZC-BH315
M3x15 iRF Ay R X1
BHS Screw

Olo

BB-1510 BB-105-2
10x15 RFPUVT X2 BX10RFPUVYT X4
Bearing Bearing

Z2-302D3M 20.303
FPRy oL FARS—y w7k
Gear Box L Idler Shaft

BB-1510
10x15 X7UVT
Bearing

T M
T-Nut side

BB-105-2

BX10 7YV g

Bearing

BB-1510

1015 "7UVY
Jpaoay Bearing
Ry TYeT b ’
Top Shaft N 3
\\‘“
BB-105-2
52—59_39 N 5x10 X7 UV
74 RS—Fv Bearing
Idler Gear

Z2-302D3M

FrRyIZAR
K} Gear Box R
ZC-BH310 2@ ZC-BH315
M3x10 Ry AW R M3x15 RFy AW R
BHS Screw BHS Screw

Z2-304C-2
T—45—TJL—h
Motor Plate

M3x8 U5+ vy
FHS Screw

Uy 3vo5T— Assy
Rear Shock Tower Assembly

ZC-BH310
M3x10 RE Ay R
BHS Screw

MMBX10 RFINY RER #3 [CADTVET,
The M3x10 BHS are included in bag #3.

Z2-300RM
TU—AAR—H—
Brace Spacer

ZC-BH325
M3x25 Ry Ay R
BHS Screw

The M3x25 BHS, brace spacer are included in bag #3.

-

NAELYF (2.0mm)
Allen Key ( 2.0mm )



10. AU wI)\—, FVY Ry I ADED FF
slipper, Gear Box Installation

L #5 ORE
Bag #5 Contents

CDNR—IJTHERTD/I\—Y
Parts used on this page

@

B2-670S

B2-670S
AYyN\—=2TYUVT
Slipper Spring

N
B2-670S / BM-N4F

M4 F4OVFvy bk
Nylon Nut

AY

AN

o)

S4-3030P
yIN=Fo5—=TL—h
Slipper Outer Plate

B2-670C
AU w)i—=)\y R
Slipper Pad

$4-5G8OD

B2-670P
AUy \=TL—b

B2-670C Slipper Plate

5 ~’\\
ZUw)t—/y R ‘ \
Slipper Pad <®(® E

S4-303P1
TARITU—k
Disk Plate

N\

ybhEEEHES
Key onto the
main drive cup.

5

AUy N\—=ZATUVT X1
Slipper Spring

1~1.5mm—>‘

"

S4-3030P
AUy N\=TI5—T—k X1
Slipper Outer Plate

EKETCTORY v\ —FAR(F EORERIC
DIFNTBRIEENERICEDFT .
Adjust the slipper so that when the
car accelerates from a dead stop,
there is a small amount of slip.

S4-303P1
FTA4RITU—hk X1
Disk Plate

ZC-BH320
M3x20 iRy Ay R
BHS Screw

B2-670C
ZUw){—=/{y K X3
Slipper Pad

B2-670P
AUy I=Tb—hk X1
Slipper Plate

S4-SG80D
ZJ\—F+ 80T X1
Spur Gear

B2-670S / BM-N4F

MATSIFA4OVFy b X1
Nylon Nut

o
OD
)

Z2-302R
SIK—Y—hk A X1
Rubber Sheet A

a
S

ZC-F310
M3x10 Y35+ +v T X4
FHS Screw

(o

ZC-BH320
M3x20 RFUAw R X2
BHS Screw

¢}

2-302R
N=Y—hKA
ubber Sheet A

M3x10 Y5+ +vv T
FHS Screw

NABLYF (2.0mm)
Allen Key ( 2.0mm )



11. Xy FU—iRILY —DHD 13

Battery Holder Installation

R #6 ODNE
Bag #6 Contents

CDR—ITHERTD/I\—Y
Parts used on this page

ZR-BP6
ARV IF—T 130x20 X1
Foam Tape

Z2-018M2
FPRyIZAPR—k X1
Gear Box Support

Z2-118FS
ARV IF—T96x46 X1
Foam Tape

C

C

Z2-118FS
ARV IF—T92x6.9 X2
Foam Tape

N\

Z2-118P2
NyFU—=Tb—hk X1
Battery Plate

O

Z2-118PN
Uy FU—RZ k X2
Battery Post

)

Z2-118PN2
Ny FU—RILF—F v k X2
Battery Holder Nut

©

(93]

S-7
Uy (B) x4
Ring ( Black )

N
e
-
o)
o

M3x10 5F v v T X2
FHS Screw

i

M3x8 T Ay R X2
BHS Screw

%

Z5-88325
M3x25 v bR Ua1— X2
Set Screw

Z2-118P2
Ny FU—=TbL—h
Battery Plate

Z2-118PN
JCy FU—RILF—IRR b
Battery Holder Post

W

Z2-018M2
FPRYIZYHR—b &
Gear Box Support l

ZC-F310
FH Screw

Battery Holder Nut

%

o

Z2-118FS

M3x10 HSEX g

Z2-118PN2
@ Ny FU—RILF—Fv k

ZC-BH38
ﬁ M3x8 REZ Uy
BHS Screw

NyFU=TU—MIERY AR IT—TIERARIC
V% BhETHY RUTTHERATEL,
& Attach the foam tape to the battery holder
and trim away any excess material.

/ ZR-BP

o ARV IF—T 130x20

o Foam Tape
o
=)
: & %
N\

\J

\Vj

NEBLYF (2.0mm)
Allen Key ( 2.0mm )



12. 27702570y I DEHFILT

Steering Block Assembly

RH#7 DRE
Bag #7 Contents

Z2-4158H
AF7FUIJOvILERF 1
Steering Block L & R 1Ea

Z2-413DM
70V M\JFvU7 LERF 1
Front Hub Carrier L & R 1Ea

CE=

Z2-413DM
FrRAI—AUH—K5 X2
Caster insert

— =
Z2-008GF2
J0YhkO7PYR7—L L&RE 1

Front Lower Suspension Arm L & R 1Ea

O cEm

B4-011R B2-010FH
UvkAILINT X2 TJOYVKFPZIR)L X2
Rear Wheel Hub Front Axle

B2-415SAD
AFFUVITU—h X2
Steering plate

BB-105-2
5X10RXFPUVYT X4

‘ Bearing
ZC-A3610B

@I:I Tmm 7V AN=5— - & X2
Tmm Aluminum Spacer - Black
ZC-A3615B

@I:I 1.5mm 7 VAR — - FE X2
1.5mm Aluminum Spacer - Black

BM-415C
o NTFHUFPIR—Y— - B X2
Hub Carrier Spacer - Black

SP-011H
C— RaILI\TEY X2
Wheel Hub Pin

A~ ZC-N3P

@ M3 v bk X2

S Nut
Z2-206-6

O]ﬂ:[] Ov RIYVRR—L6m X2
Ball Stud 6 mm

72-206-8
O]H:u v KT Ki—)L 8 m x2
Ball Stud 8 mm

z2-414
ﬂ:| FUOEY (B) X2
King Pin (Black)

70414
I]:| FUHEY () X2
King Pin (Thick)

ZC-BH24
M2x4 IRF Uy R X2
BH Screw

ZC-C25N
M2x5 ¥+ v TRIUa— X2
SH Screw

ZC-BH36
G]m]m] M3xB RF VA R X2
BHS Screw
ZC-BH38
(Jmmy wdxe 5> i xa
BHS Screw
ZC-BH312
(Jmmmm ex12 w5 ms  x2
BHS Screw
ZC-BH314
(Y 314 5 € x2
BHS Screw

B2-009AF
PUY—PGRT7—LEV S X2
Outer Suspension Arm Pin ( Short )

@ 15mm LI AN—1— - B (F)
Tmm Aluminum Spacer - Black (Thick)

SP-011H
B2-010FH w"AIINTEY Z2-206-6
20V k752 Wheel Hub Pin Oy RIY RKR—)L6m
Front axle Ball Stud 6 mm
| @ ZC-C25N
.y ﬁMExB#v‘yj’ZOUJ—
I SH Screw
N ZC-BH38 @
> - M3x8 & A R
gE 1 10073/5 Uy ® B4-011R BHS Screw
Bearing Ui+ JLI\T 5.0
Rear Wheel Hub A 2 \
g
g & JNz2-4158AD
LEJz2FTFUVITU— R
Steering Plate
ZC-N3P 3? &
M3 vk~
ZC-BH36 Nut @
M3x6 & Ay R
BHS Screw @
Ny Z2-4158H
S 2FFUvITOvIL
BB-105-2 N Steering Block L
BX10RF7U VYT /|
Bearing \
XEETTER
2C.BH312 Note position
M3x12 Ry YAy R Q
BHS Screw
z2-414
FUIEV (B)
Kingpin (Black)
Z2-206-8
Oy RIY RKR—)L 8mm
Ball Stud 8 mn QW b
Z2-413DM
JOYRN\TF+vU7 L ZC-A3610B
Front Hub Carrier L @ Tmm 7 AR—Y—- 2
Tmm Aluminum Spacer - Black [:}
ZC-A3615B
ZC-BH314
M3x14 iRFZIA\Y R

BHS Screw

%22-41 4 g
*UIEY (8) \Z
Kingpin (Thick)

Z2-413DM
FYRY—AIHG—K5
Caster insert

XEETER
Note position

=~ BM-415C
NTEPUPAR—H— - B

Hub Carrier Spacer - Black —-5° E
L= 25 |

Z2-008GF2
20V MIRZ—=LL(AIV/ TST74A )
Front Suspension Arm L ( Gull / Graphite )

—2.5°

F v AY—A P — NFRED
Mra 5 K SEIC kD BENEDDET,
BH Screw Angle is selectable by

direction of the caster

B2-009AF
POI—PAF7—LEY S
Outer Suspension Arm Pin ( Short )

insert (note direction of the
protrusion)

SLERBERICHITE I . @
Assemble the right side in the same manner.

TyF 4V IN—=YEUTTERATEL,
Use these parts for adjusting setup.

Ofe] ©Ofz=]

722-413 22-413
FYRI—AIY—K0 X2 FHvRI—aAUP—K25 X2
Caster insert Caster insert

RBLYF (2.0mm)
@ Allen Key (2.0mm )




13. 702 MY A7 —LOED T

M3x18 HSEX

FH Screw

ZC-F318

S
/
9

2-009BF
AVF—YAFP—-LEVS
Inner Sus. Arm Pin ( Short )

B

c
[s)
2
o
©
+—
2
E X

| ©
< N a1z 2 AOHW
c Ay Sle o
S BN Kol lmE
» oL K c m._H,..L
c SN e . c —
a wds ol |&o %
@ NI NN B T N
35 “_»W_# AN — We
(2] <N 1 | = % m= 0
- ® o 0 m LN ©
S o [ & ol @ Stm
o 8 © OXE waym
L -LD: D._Uu AO E_Mm

N<mD NN w

Allen Key ( 2.0mm )

AVF—PYRT7—LEY S X2
Inner Sus. Arm Pin ( Short )

M3x18 USER X2

FH Screw
B2-009BF

ZC-F318




14. UVN\TF+ UFPDEHILT f

Rear Hub Carrier Assmebly

R #8 DRE
Bag #8 Contents

Z2-415RDM
UvI\T++ U7 LE&R 1Ea
Rear Hub Carrier

e Z2-415RDM
@ N VP —HK0mm X2
L—~_] Height Insert O mm

AN Z2-415RL
& UVIIYIY N X2
.7. Link Mount
[\ z2-011R6
3 UPARAIL\T-6.0 X2
ﬁ| Rear Wheel Hub

*TEBLIEEL X
AR—t—% 1.5mm T CERT 3K

Z2-206-6 (& B0 RT RiK—)L-6mm
Oy RTY RKR—)L 6 m (22-206-6) Z CERL EEL,
Ball Stud 6 mm .
When using spacers less than 2501068
ZC-A3610B 1.5mm, please use the included — o= s
Imm 7SR — - B Ball Stud 6mm(Z2-206-6). A/ YRS (TS 0T b - Uy
Tmm Aluminum Spacer - Black & J Universal Driveshaft - Rear

ZC-A3605B
0.5mm 7Z)VZAN—H— - &
0.5mm Aluminum Spacer - Black

| Z2-415RL
%uyavoyh
Link Mount
A
/ 3
&5
C

@ E: ' Z2-010BCM / BB 10.’:‘3—2 .
y PGS — 5x10 NPUYH
Bearing Collar Bearing
ZC-BH312 ®
M3x12 K& VA R (\ @
BHS Screw
BB-135-2 Z2-415RDM
5Xx13RXF7UVT N AP —K0mn
Bearing Height Insert O mm

HEAEITER
Note position

§

([

Z2-01068
AZN—BILRSATYvT - Uy X2
Universal Driveshaft - Rear/68mm

@
©

BM-415C
INTF P UTPAR—Y— - 8 X4
Hub Carrier Spacer - Black

ZC-A3605B
@I] 0.5mm 7)VZAR—H— - B x4
0.5mm Aluminum Spacer - Black

ZC-A3610B
@I:I Imm Z)VEAR—H— - B x2
Tmm Aluminum Spacer - Black

Z2-010BCM

RPUVIHZ— X2
Bearing Collar

(o

ZC-BH24
M2x4 Ry Uy R X2
BH Screw

[

ZC-C25N
M2x5 F+v TR a1— X2
SH Screw

@imm

72-206-6
Oy RIYVRAR—=)LBm X2
Ball Stud 6 mm

(o

ZC-BH312
M3x12 RYUIAY R X4
BHS Screw

BB-105-2
510 X7 UVT X2
Bearing

©

BB-135-
BXx13RFPUVT X2
Bearing

|

SP-011H
RAIVINTEY X2
Wheel Hub Pin

]
B2-009AR
POY—YRAFP—LEYVL X2
Outer Suspension Arm Pin ( Long)

5

INA A Y — NEISEDABICKD
EVORBENZEDD T,

2
@
6%%‘JE?\7».e.c@>\@
N

%F,’;%@Ey Pin positionis selectable by direction of the
Rear Wheel Hub Wheel Hub Pin height insert (note direction of the protrusion)
ZC-C25N YTV IN—=YEULTTERTEL,
M2x5 ¥+ v TZAIU1— Use these parts for adjusting setup.
SH Screw

QLEAIBERICHITE I . @
Assemble the right side in the same manner.

5 O P

1.5mm X2

B2-009AR \
TPOI—YRT7—LEVL

Outer Suspension <ZSZC-BH24

Arm Pin ( Long) M2x4 Ry Ay R
BM-415C BH Screw
NTF P UTIR—Y— - B
Hub Carrier Spacer - Black

AZI\—YIVRSA T+ T MIBILTEH T,

DR, I TORRICBSEIRTE0L.

The Universal Drive Shafts come pre-assembled.
Please see below for disassembly/assembly instructions.

BM-010TPC
JaAvhEY

Rear Axle %Joint Pin
(:(E(I@@/@ @ \g

BM-010TPC /
CHUwT
C-Clip @

@ @ BM-010TPC \)

HhyIvaavk
Cup Joint @

COUyTENTIRIGHEER FSAIN\—FZFRAL. ZEEICERULEDNSAULFOFELITHRICLUTRALET,
‘When removing the c-clip, use a precision driver to carefully pry it off, without deforming the c-clip.

A=-N\—YILRSA T+ T bOBEIHIITH

Universal Drive Shaft Assembly Installation

Z2-01068B
Uv Ry oHR—>-68mm
Rear Dog Bone

Z2-010RAM
Uv7 o)

Apply a black grease. Allen Key (2.0mm)




15. 59—\ T ILDHEHITT

Turnbuckle Assembly

EADERIICIEODTVET,

One side is reverse threaded. 75.006DM2 @
=V N\v o) OvRIVR AFFUYIOY R X2 (@48my—2I\vI)b)
Turnbuckle Ball Cup

Steering Rod X2 (48 mn Turnbuckle)

f<——_J¥EmL___.1
- Ce—= T 0l <—110)
70V k 7Zw/{—0v R X2 @48my—/\vo)l) -
BM-TBL

Front Upper Rod X2 (48 mm Turnbuckle)
=Ny IILLYF

29 mm
Z2-206DM2 Turnbuckle Wrench
Oy RIVR

—— _
Ball Cup %ﬁ =R I‘ [ @

Z2-206DM2
Oy RIVRE TSRATF v I)\—Y
Rod End Plastic Parts

P.19 TEALET,
Used on P.19

AFFUvIOv R
Steering Rod

JOVK Zy)\—Ow R
Z2-206DM2 Front Upper Rod
Oy RIVRSS X1
Ball Cup

Z2-206DM2
Oy RIVRS X1
Ball Cup

OREAR®
(1:1

Uy 7y){\—0Ov R X2 48m&y—2/)\wI)b)
Rear Upper Rod X2 (48 mm Turnbuckle)

Uv7y)\—0Ov R
Rear Upper Rod

R’ #9 ODRE
Bag #9 Contents

S
—
7
Z2-206DM2 |
Oy RIVE X12 @
Ball Cup ;

C_ T 1g3r 1T )

SD-TB48N \a
48my—> Iy J)L X6 ISy oIUR (B) ZEHLET,
48 mm Turnbuckle @ Apply a black grease.




16. 70V 8 VUYY 3 v IDEHIIT

Front & Rear Shock Assembly

K#E10DAR

Bag #10 Contents

CDNR—IJTHEHTD/\—
Parts used on this page

Z2-84S
70V bkY3avoRTa X2
Front Shock Body

Z2-54L
UPyavImTa« X2
Rear Shock Body

g

z2- 848
Front Shock Body

|

Z2-S4L
UvyavoRs«
Rear Shock Body

o=

Z2-S4AJ
ouUvJ-pl14
O Ring

Z2-S4AJ
PIvARFY b
Adjusting Nut

Z2-S4AJ Z22-S6M
PIvARFYy b X4 Y3yIIVRS X4
Adjusting Nut Shock End S
Z2-S3

X330 UVIFvvT X4

O Ring Cap

(1:1

ole

Z2-S2SS / Z2-S2L.S
3x5 YL X4
Sim

Z2-S2S8 / Z2-82L.S

M2x4 RFIN\Y R X4
BH Screw

YS 6BH
ﬁ)b W3y IITVRK—IL X4
Shock End Ball

BM-S162
JOYVhERRY - &
Front Piston-Black

BM-S172
UvEZ~Y -H
Rear Piston-White

Z2-S4AJ YS-7A

QUYT 914 X4 0UVT-p12 X4
0 Ring 0 Ring

BM-S162

JOYVHRERRY - 8 X2
Front Piston-Black
BM-S172

UPEX kY - B X2

Rear Piston-White

Z2-S3X

X33 XUVT (JUTF) X8

X Ring ( Clear)

Z2-54C Z22-54C

X33 737— B X4 X33A#A5—-A X4
Collar - Collar - A
22 S4C @

X33 Hh5—-C x4 Z2-83

Collar - C OUVT -98 X4
:| @ 0O Ring

72-S4|
X33V ayvIAUF—AR—Y— X4
Shock Inner Spacer

|

IVNIAY

X337OVhyavivvITh X2

Z2-S2SS I

Front Shock Shaft

]

IV

X33 UvyavivvITh X2

Z2-S2L8 I

Rear Shock Shaft

O
Z2-82SS
X3370VhyavoyvIh
Front Shock Shaft

Z2-S2LS
X33UvyavivvIh
Rear Shock Shaft

4

YS-6BH

YavIIVRKR—=)b

X AuAN::R

UVAE2ty hEEDET. @

Assemble 2 front and 2 rear shocks.

Z2-83

X330UvIFvvT

Z2-54C
X33A5—-A(H)
Collar - A (White)

Z2-34C
X33#H5—-
Collar - B (Small)

Z2-S4C
X33#A5—-C(K)
Collar - C (Large)

O Ring Cap

e

Z2-S3X
& xasxuvs wuP)
| X Ring ( Clear)

B (/)

@ Z2-S3X
Sxasx vy U
| X Ring ( Clear)

=

Z2-S9
YavIRT Y=L
Shock Body Tool

Z2-S9
VavIFvyIY—Il
Shock Cap Tool

Z2-82SS / Z2-82LS M2x4 Ry U\ REHOIACKEIE. T51v—F

M2 x4 IRE U\ R

T

)

Z2-S2S8 / Z2-82LS

BH Screw

@ 3x5 VL

I Sim

-

Shock End Ball

/' Shock Body Assembly

FfEDFHHBE(SETELRXYOY T (AS-1596)

ZETERALIEE L,

Tighten M2 screw without the use of plier, do

not over tighten. Recommend to use the
thread lock instead.

YavIEZ Y Assy
Shock Piston Assembly

Z2-541
X3BYavIAUF—AR—Y—
Shock Inner Spacer

Y awvIiRT 4 Assy

JLU—DI\—

YI(dERLEEA,
Shaded parts are not used.

Z2-S6M Z2-S6M
YayvIIVRS
Shock End S Shock End

Y3vIIVRS/M/L




17.20V08 UV 3 v IDEHBFIITDDIE
Front & Rear Shock Assembly

U0V A, UVAZ2 Y hEEDFT. @

wg e
fssy g REANZOC

A|QWassy Y20ys 1uoi-

U+ #300
Front / #400
Rear / #300 Sh

Fill to the rim with

Assemble 2 front and 2 rear shocks.

YavoadAI BM-S812R
Shock Oil R R YavoFvryT
\ 70~/ #400 g%kﬁgg}%* DESV] Shock Cap

ock oil.

u g'ge
Alqwassy o0yg Jeay
ASSY 4 £ EZA (i

HREXY,

remove air bubbles.

CDNR—IJTHERTD/I\—Y
Parts used on this page

YS-300
V3w IFA)L #300 X1
Shock Oil

YS-400
YavIF4A)L #400 X1
Shock Oil

KR#10 DB
Bag #10 Contents

BM-S812R
YavIFvvT X4
Shock Cap

IV

YS-A775
JOYbhYavIRTUVT X2
Front Shock Spring

JAVAVARA

YS-A1200
UvyavoRTIUVYT x2
Rear Shock Spring

[T
Rt

ATUVITHAYT X4
Spring Cup

[ Jrommm

ZC-C25
M2x5 F+v TR 1— X4
SHC Screw

ZC-C25
SHC Screw

Y3avIIv I e DHLIDEFL
FTHULIS, BNCRDEF A %E
HEWMD ERZHDIAHTT o
Slowly push the shock shaft all
the way up, wipe away any
excess oil that has seeped out,
and screw in the bleeder screw.

DavIFAIEAN, Y3avy
Yy I hEpSKOENLTTAEZ

Slowly move up and down to

M2x5 Fvv TRIYUa—

23w Assy

Shock Assembly

»
I

YS-A775
JO0YbhYavoRITUVG
Front Shock Spring

IANVVANAT

YS-A1200
UvyavoxRTUVT

Rear Shock Spring

EIE EIE

Z2-S9
VavITSATAvIIN\—Y
Shock Plastic Parts

JU—DIN\N—YFERLEEA.
Shaded parts are not used.

17

Y3y IFvvIZLOHD
ERDAHET

Securely tighten the
shock cap.

B2-S9
ATUVIHhyT
Spring Cup

J0OY b3 v Assy
Front Shock Assembly

Uv2 3w Assy
Rear Shock Assembly

Allen Key ( 1.5mm )



18. 70V &YV Y 3 v IDED T

Front & Rear Shock Installation

OFRONTO®

Z2-S9
vavoFvyIR—IL
Shock Cap Ball
ZC-N3L
M3FaOVFv bk
Nylon Nut

J0Y b3 v Assy
Front Shock Assembly {EN

ZC-BH318
M3x18 RF A Y R
BHS Screw

i

ZC-BH318 \, - qpuit ,
M3x18 Ry YAw K ‘v/'{/y;—/"/'
BHS Screw ’fd/' .REAR.

(5
Q0
\

K H#10 DATE
Bag #10 Contents

CDNR—IJTHERTD/I\—Y
Parts used on this page

[H1]

B2-S9
YavIFvyIR—IL X4
Shock Cap Ball

C [

ZC-N3L
M3F10OVFv bk X4
Nylon Nut

Qi

ZC-BH312
M3x12 R UAY R X2
BHS Screw

(o

ZC-BH318

ZC-N3L
M3 F/0OVFvy bk
Nylon Nut

Qi

!

U avs Assy

Rear Shock Assembly
~J

ZC-BH312
M3x12 RNy R
BHS Screw
M3x18 iKZ Uy K X2 NAELVF (2.0mm)
BHS Screw Allen Key ( 2.0mm )



19. B —ROE D FIF

Servo Insatllation

CDOR—ITHERTD/I\—Y
Parts used on this page

%Oy RIYRSS FR 49 [CA-TLET,
The rod ends SS are included in bag #9.

S Z2-206DM2
©| Ov RIYRSS x2
<~~~ 1 Ball Cup

K{#11 ODRAE
Bag #11 Contents

BHA3YAITAOTVET,
3 different types included.

Z2-200
P—Rik—> 17mm X3
Servo Horn

Z2-200
PY—IRIY DUk X2
Servo Mount

Z2-200
PY—IRY IV RAXR—H— 2mm x2
Servo Mount Spacer

a
U

Z22-206-10
Ow RIVRAR=)L10mm X1
Ball Stud 10 mm

©ll

ZC-A3620B
2mm 7V AR—Y— - E X1
2mm Aluminum Spacer - Black

@ ©

ZC-837 Z(C-S36
M3 Dwv— X2
Washer

AT

ZC-S8312
M3x12 Ty bRIUa1— X1
Set Screw

Washer

ZC-F38
M3x8 S5+ v v X2
FHS Screw

(o

ZC-BH310
M3x10 iRZ Ay R X1
BHS Screw

Qo

ZC-BH312
M3x12 RNy R X2
BHS Screw

M3x6 Tv ¥ v— X1

ZC-S36
M3x6 v v—
Washer

$Y—REAN\—ZRDFFDRIICHT. H—ROZ1— MSIVFAEZITOTLIIEEL,
GELLFZOmtE Y FOBIREHBIEZ CE T L)

Make sure that the servo is centered before attaching the servo saver horn.
(Refer to your radio manual for more information.)

servo being used.

BATZY—RICEDETY—RKk—VZHBBUTEL,
Select the servo saver adapter matching the

YOKOMO / FUTABA

SANWA / KO / JR

Hitec

ZC-A3620B
2mm 7 )V AR—Y—- &
2mm Aluminum Spacer - Black

Z2-206-10

Ov RIY RKR—)L 10 mm
Ball Stud 10 mm

\(@
/
ZC-BH310

M3x10 RF Ay R
BHS Screw

R

Ball Cup
-~ 78-88312
M3x12 Ty hRIU 21—
Set Screw

Z2-206DM2
P Oy RIVRSS

n,/ -/fﬁé\»v —
2

V.

/“)
>

P—Rik—> 17mm
Servo Horn

: L)
=

< Y—R GIRSHAETEL.)
Sold separately.)

Z2-200
P—RIYDV bk
Servo Mount

Z2-200

/‘%ZC—SS7 Y—RY DY hZAR—H—2mm
M3 Jw3+— Servo Mount Spacer

Washer MoESDES
ZC-BH312 Key together.
M3x12 iRy Ay R
BHS Screw

ZC-F38 g \.Q.':.»d
k @ - -

M3x8 YS5F+
FHS Screw

N
GJ
Allen Key ( 2.0mm )



#. AE—KJY rO—5—0ODHIF

Receiver,ESC Installation

20. 33

TITFINAT

Antenna Tube

ZR-200A

Y~ Set Screw

J M3x4 £y hROYa—

EbET

Y FULET,
Cut to size.

A

— RIECHETEL.)

-3
DEFULTCRMERTBXAICHUTHRULEE L,

When installing your receiver and speed controller, choose a placement that best

matches your electronics.

C

&l

iv3

—DFEH!

>

#, AE—R3> kO

Receiver and speed controller (Sold separately.)

=2

o3
=

#, AE—R3> ~hO—
#11 DN

Bag #11 Contents

=

K#13OAT

Bag #13 Contents

E

#, AE— RV bO—5—ZWOMIFDRCEORITEZS Y —F—FTHDPENZHER O TH SEREL TS,
52

Before mounting the receiver and speed controller, use a cleaning agent to remove any oil or dirt from the mounting surfaces.

=

Allen Key ( 1.5mm)

=
CON—ITHERTD/I—Y

Parts used on this page

ZR-200A

FITFIAT X1
Antenna Tube

ZC-SS34

M3x4 £y hAIYU 21— X1
Set Screw

m

[

Double-Sided Tape

ZC-203
mET—7 X1



21. E—5—DH]bFF

E—5— (BECHERTEL, )
Motor ( Sold Separately. )

vz
‘v/

@ RELYF (1.5mm) RAELVF (2.0mm)
Allen Key ( 1.5mm ) Allen Key (2.0mm )

>
[=fe!
fulyn)
10+
~_ @
e BB
0| o]
rlo./
| =
=
N
NI~
[0]
£ KR
- < m.\m. m 27
A (R ER
., A \ °a E oo
2)l _ . )
AN g5 819
) o
\ @,..l“}“ D £ ° o ||y
N A L B Beige
=Y/ N ; E§ R
7 »‘////\ﬂ“}../t 8 b8 ELEs
N — c By R5|YS
VN 4 2 £E RS
N | v o = AR e
= cE T (™o
r ___m-mt.anbxme QS
) S oD w
E ot Oc
Q S 2 Mo |Hw
X F oo, E|NS
B +_.\ng@
* ppe = 68 Q£ (L[S
> ;. DR RKEcwi |V
< gl 828 282 BeERE T
N3 v £689 NS b =
258 gRs powgal "‘// k28l E
282 @ ng 225<8s ; ‘\4/,(..\.& Hgsud| |8
RS& ng mn%%e..m ‘//ﬂs‘ % UEg %
SHg £85280 NP2
VR 4 OMeMWt 2\ 1 /
eo 85850 a7y,
AYd ecEEsy L
D ,mE
1§ ~0>=cco
BowE 983580 o
EBUNEZ>ELw
EBGVEOZros
ONRK sﬁx%Mmhmmm
e oFpnBESELS
’\; Hx.wmﬁmo.mmes
PUYQLAD o= s 0
O QREW T o0Hh 03 =
5 GpEmSSe58 o C _
o e l2T8T o K1 o %
B . TDEEY®0Q +=
© ERVBM IS0 ® K c | o
5 SR .B8528%¢g g0 ! W
2 PauB250888 O ;
1) TabER®RT a5l 0G o = o2
% ¥R#L< ool ©c —~Q — Q 2
= 5 X N X <
2 & o s N oRE
=] by | 04D ISt
= g NS sty B88 g 8x3
] 1l (0% Jigs &g
e o 1) %)
M ND= MZM% N=m



22. Ny FU—0DEH

Z2-1188

Battery Installation

—Y—(E)

Sy F =2~

Battery spacer (Thick)

Ny FYU—=ZAR—Y— (5§)

Battery spacer (Thin)

Ny FY—=ZAR—=H—[F/\y T U—EFEFC, FIFICANTTERT
When installing the battery, place the battery spacers in the front.
Ny TYU—ZAR—T—[FR #6 [CAD>DTVLFT,

Z2-118S
The battery spacer are included in bag #6.

AN

¥ a— kYA X Li-Po

Short size Li-Po

W

Parts used on this page

CDN—ITERTD/I\—

1

Ny FU—ZAR—Y— (&) X2

Battery spacer (Thick)

Z2-1188

I

Ny FU—ZAR—Y— (&) X1

Battery spacer (Thin)

Z2-1188



23. ¥4 P DiEzE. BbfFr

Mounting Tires, Wheel Installation

FAVYDYA REHLD, KA ILEDRRRE CERREEERZ
MUAH, @Y1 REEELET.
Pull the sidewall of the tire slightly away form the
rim and apply CA(Cyanoacrylate) glue in between
the tire bead and rim.
FAVICAVFT—ARVIZRUAFH. T4 TPDY TZERAILDBICEDAFE T,
Place the tire insert into the tire, and tire onto the weel.

BRREER
(BETHRTEL,)
CA(Cyanoacrylate) glue
sold separately.

B4-827W
U RA4—IL
TF-610 BM-T16 Rear Wheel
J0Vh514% 720V R YF—ZARVY
Front Tire Front Insert

XIAV. AVF—ARVIBRHABLTEDFBA X
AECHELIEEL,
Tire and insert ( Sold separately )

B4-827W
Ut iR1—Ib
Rear Wheel

M4 F1OvFv b

Nylon Nut
" s B2-821HW
CDR—ITERATD/I(—Y 5 70 MR —)b
Parts used on this page 4 Front Wheel
N
@\
BM-N4F = s [ — e
M4 FOVF v ~ ‘}ii‘jﬁu%ﬁ‘ﬁ(LlﬁlEbijo‘
) Nylon Nut Secure each side in the same manner.

B2-821HY / B2-821THW B4-827 / B4-827W

70V kA =)L X2 U ikA—)L X2
Front Wheel Rear Wheel

K[H#13DOARE
Bag #13 Contents

BM-N4F
M4 FqOVF vk X4

Nylon Nut @




24. KT 1. 9A4VTDAY k
Body and Wing Cutting

MIRTAIREA SR NERIEDFT %
YZ-2 KT« v bMIlEULTSERLIEEL,
The bundled car body shell is different from the illustration.

Antenna

[

UYIoY k547
Rear Mount Type

MIRTABFDHY MSA VDHBREDDTTEFRELIEE, %
Please pay attention to the cutting line in the rear of the body as
there are different cutting lines.

JConcept # F2 kT « [Cl&
094V I FBLTEBDFBA,
JConcept-F2 body does not include the front wing.

®»3mm
A4 VIIRIU
Wing mount

20Vh01YT L LK
Front wing

MRT A BIRICTOY hOAVIDMGBLTEDET,
HiFHCTHET —TFCEELUCTHEALIZSL,

location shown, if desired.

*RTAIMIDBTITH7AT A
Ay MCE YT-CS2 Hhifg/ N =@ 1200
B (FICFE YT-BMR ihT « U—<—@2800
Recommended items for preparing the body
YT-CS2 Curved Scissors for cutting
YT-BMR Body Reamer for opening holes

S /‘ &
| A

2

CDOR—=ITERTD/I\—Y
Parts used on this page

Z2-DTM2B
YZ-2 F2 kT« X1
YZ-2 F2 Body

Z2-DTM2W
YZ-2I7OS5A4T DAV T X1

YZ-2 Aero S-Type Wing
(T



Painting the body & Body and Wing Installation

QORT 1 DEK

WT« OAR (BEmE) ZHEERITHSPRIVZEEVRLE T, BOPRIUNMGELTVDE. BREDIDNODEREFDFITDTUTE>TLIEE, HERIFKDZ
UohbEE->TLEE L,

ﬁéf?’_%@ﬁﬁlc'j»f U REDEBE UIEVWKL IR T A BRI SV RAF VI V— D E T, ZORICYRAF YT V— MR T A ICBBELTCVWEWVWEICULHDERICEDDTERL
TLEEL,

FBRERYU A—RRA NER NI hSRAS—IATU—1EE) ZERLTLKEEV.. ATU—ZRIE 1ETERD UTUES EBEDENED. BOLASHTESDDT. 2&(C
BLEOTENML2~BOICHIFTEREITDRIICLTLLEEL,

¥IRT « REDREY — MIBREICHDTKSICLTLEE L,

@ Painting the body

Wash the inside of the body with luke warm water and a mild soap or detergent (such as liquid dishwashing soap) prior to painting. Oil residue or dust
will prevent the paint from adhering to the painting surface, and possibly cause the paint to peel later on. After washing, thoroughly dry the body to
allow the paint to adhere properly.

Before painting, apply the pre-cut masking decals to the window and light areas on the inside of the body. Press down the edges of the masking tape
to prevent paint from seeping through.

Use a spray paint formulated for use on polycarbonate bodies (such as Pactra brand spray paint). Spray several light coats, as evenly as possible. For
best results, allow each coat to dry before spraying the next coat. Avoid spraying thick, heavy coats. This may cause the paint to run, preventing the
paint from looking uniform in color.

Remove the outer protective film from the body after painting has been completed.

[ FavaIVol1sps)

cRT « REIDFREY— ML THSTVET,

OFh—ILZERE—RICTIDIREFT,

@EBEHDHDIFZD LAY NUTTA—ILZEDBICEDEERT,

OMBHNRE 2SS LT DAMRZERD ULEH SMEN FNIEVK S ICAE D TVLEE T,

MTA—IVZEDBRICERZELIAD LTLES ETADA D Y IDRERAICHEDFT,

@ Applying the decals

@ Include the decal backing when cutting out the decals.

@ Remove a small piece of backing from one corner of the decal. Position the decal and press the unbacked portion onto the body.
® Once in position, slowly remove the remaining backing from the decal, and slowly press the decal onto the body.
¥ Applying the decals with the backing completely removed may cause bubbles and/or wrinkles to form.

MIRT A HRIFATANEREDFT %
MT o EBHEFIE UTSRIEEL,

The bundled car body shell is different from the illustration.

This is an example of body installation.

MBRUTCHSTA—ILZEIEDFT %
Apply the decals after painting.

RIvIT—"T
Velcro Tape
RIvIFT—=TEEHIC
Av hUTERLET.
Cut the Velcro tape in /
half before using.

OREICHERIRICRT « RAIICEED FT . @
For the opposite side, apply in the same
manner to the inside of the body.

ZC-105
NIvoTF—T
Velcro Tape

Velcro Tape

CDNR—IJTHERTB/I\—Y
Parts used on this page

Z2-DTM2B
NYRFVITI—h
Masking Decal
ZC-YZ-2

YZ-2 FH—)L X1
YZ-2 Decal

ZC-105
NIvIF—T X &1

Velcro Tape (One of each.) @



DTMZ2
CALZ2

SETTING S HEET Veol

DRIVER DATE

CIRCUIT

OINDOOR OQUTDOOR

ODIRT OASTROTURF OCARPET OGLASS OWOOD
OWET ODRY ODUSTY OSMOOTH OBUMPY
OHARD PACKED OCLAY OBIUE GROOVE O

OLOW TRACTION OMED TRACTION OHIGH TRACTION

OFlat
OGull
OO 0O Z2-017D(Plastic)

O
O L
000
L] O Wide ONarrow |

R
,“

L=

O Aluminum ODTM2
OCAL2

mm

T
)

Graphite O

v—_l';[‘ ~ 0 Aluminum
= O Plastic

74
-

2
OFlat OGraphite

g OS (Plastic)
I e

OB2-300FLS(Steel)
O Z2-300FLO(Aluminum)
OZ2-300FL5

.Oo

@RIDE HEIGHT

8 4 mm
Y '_8_0?06.
0Z2-300RUM

> JHJ Jo (Auminum) I

.‘.:i'
O Z2-008RS3

0S4-008Rs4
O

BT

O3 gear
gl n_

e

MOTOR

O4 gear

© Rotor

@ CAMBER O+—0
€TOE OIN OO0UT
@RIDE HEIGHT

@CAMBER O+—0O

_‘%‘"O ol

O Aluminum
SPRING

O GREEN (YS-A775)
O

OIL
#

O ¢1.6X2 (BM-S162)
e}

o O

Ommm O e
O m=m—>

\ m x

mm X

omQ =0

O Aluminum

SPRING

O GREEN (YS-A1200)
O

OIL
#

O ¢1.7X2 (BM-S172)
e}

Cmmm O e
o) ——]

\ mm X

mm X

O Standard obmm X____

O Graphite O10mm X____

0Z2-018BMA 0O20mm X____
(Aluminum)

obmm X____
O10mm X____
o20mm X___

“OYT-RW25

GEAR ©“ Spur T ./ Pinion T:26

BATTERY o

.

ESC O YOKOMO RPX  OYOKOMOQ BL-PRO4

O

FRONT
TIRE

REAR

TIRE =~

INSERTS

INSERTS ©

WHEELS

WHEELS ©

d3HL1L0 34dil

COMMENT




DTMZ2
CALZ2

SETTING S HEET Veol

DRIVER DATE

CIRCUIT

OINDOOR OQUTDOOR

ODIRT OASTROTURF OCARPET OGLASS OWOOD
OWET ODRY ODUSTY OSMOOTH OBUMPY
OHARD PACKED OCLAY OBIUE GROOVE O

OLOW TRACTION OMED TRACTION OHIGH TRACTION

OFlat
OGull
OO 0O Z2-017D(Plastic)

O
O L
000
L] O Wide ONarrow |

R
,“

L=

O Aluminum ODTM2
OCAL2

mm

T
)

Graphite O

v—_l';[‘ ~ 0 Aluminum
= O Plastic

74
-

2
OFlat OGraphite

g OS (Plastic)
I e

OB2-300FLS(Steel)
O Z2-300FLO(Aluminum)
OZ2-300FL5

.Oo

@RIDE HEIGHT

8 4 mm
Y '_8_0?06.
0Z2-300RUM

> JHJ Jo (Auminum) I

.‘.:i'
O Z2-008RS3

0S4-008Rs4
O

BT

O3 gear
gl n_

e

MOTOR

O4 gear

© Rotor

@ CAMBER O+—0
€TOE OIN OO0UT
@RIDE HEIGHT

@CAMBER O+—0O

_‘%‘"O ol

O Aluminum
SPRING

O GREEN (YS-A775)
O

OIL
#

O ¢1.6X2 (BM-S162)
e}

o O

Ommm O e
O m=m—>

\ m x

mm X

omQ =0

O Aluminum

SPRING

O GREEN (YS-A1200)
O

OIL
#

O ¢1.7X2 (BM-S172)
e}

Cmmm O e
o) ——]

\ mm X

mm X

O Standard obmm X____

O Graphite O10mm X____

0Z2-018BMA 0O20mm X____
(Aluminum)

obmm X____
O10mm X____
o20mm X___

“OYT-RW25

GEAR ©“ Spur T ./ Pinion T:26

BATTERY o

.

ESC O YOKOMO RPX  OYOKOMOQ BL-PRO4

O

FRONT
TIRE

REAR

TIRE =~

INSERTS

INSERTS ©

WHEELS

WHEELS ©

d3HL1L0 34dil

COMMENT




YZ-2 DTM2 Exploded View

ZC-837

ZC-
—5?

ZC-A3620B
edoeio
ZC-S36

%

Z2-017G 7C-837 ZC-BH310

=
ZC-N3P ZC-BH322 z2-206DM2 0 zc-s37
z2-59 J
ZCN3L Z5-553 12& ZCBH312
Z2-206DM2 z2-200
0
ZC-F310
Z2.0025P2
ZC-N3P Z2-002BH
72-206-10
ZC-A3610B 25.006.10
B2-300FU
Z2.0025P2

ZC-BH312
Z2-118FS
Z2-201DSB

ZC-A3610B
ZC-F310

AN
SR )
SC-S40

Z4-201CLC

BB-105.2 é —— ZC-A3610B
Z2-BWR30
Z2-201DSB

BB-105-2 /\é ?
N

Z2-206-6
ZC-F310

BM-S812R

ZC-BH24

o T
BM-S162 (F) -
z2.0022 BM-S172 () )
z2.201P
72:5255 (F)

Z2-S2LS (R)

Z2-84l

Z2-84S8 (F)
Z2-S4L (R)
SD-TB48N
Z2-S3

Z2-206DM2
ZC-BH318
72-206-8 Z2-206-6
ZC-BH24 ZC-BH312
Z2-413DM
i ZC-BH38
\ BM-415C 2554
Z2-415SAD
o
Z2-008GF2 %.7 ZC-N3P
B2-009AF
ZC-F318 72414

Z2-415SH

M y"( e B4-011R
ZC-BH36

BB-105-2

ZC-A36108B

ZC-A3615B
z22-414

™, ZC-C25N w
? z2-56M
@
B2-010FH YS-6BH (g.
BB-105-2 % DY
BM-N4F

SP-011H




ZC-F310

BM-508

Z2-001W

Z8-507

B2-6708

B2-501MR

ZC-BH310

ZC-BH322

o
7| M
N &l o

Rl @

QJ
Ni

B2-508TS

B2-501MR

B2-670P

B2-670C

S$4-SG80D

B2-670C

S4-303P1

B2-670C

S4-3030P

Z2-3031

Z2-302D3M

ZC-BH310
S %@
70.302R ZC-BH315
ZC-F310
\ E g\@ @ ZC-BH310

a/» ZC-BH38

BB-1510

BB-1510

2-503IC

Z

BB-105-2

Z2-303TA

BB-105-2

Z2-302D3M

Z2-304C-2

ZC-BH38

Z2-018M2

ZC-837

ZC-BH36

BM-4817 ~ 30

Z2-118PN2

ZC-BH325

Z2-300RM

o
a
®
I
o
9
N

Z2-118P2

-F310

ZC

Z2-206-10

ZC-A36108B

Z2-300RM

YS-7B
Z2-118PN2

Z2-118PN2

S4-300BS

ZS-58325

ZC-A36108B

B4-009B

Z2-300RR4

SD-TB48N

206DM2

[q]
N

Z2-001B

-A36108
S$4-300BS

ZC

ZC-F310

Z2-300RF4

Z2-206DM2

22-206-6

/ \__B2-009AR

ZC-A36108B

Z2-415RL

ZC-F310

Z2-415RDM

S$4-300BS

Z2-008RS3

ZC-A3605B

ZC-BH312

Z2-01068

B4-827W

=
I
a
9P
a
m

ZC-C25N
/%

Z2-010BCM
BB-135-2

BM-415C

BB-105-2

Z2-011R6



PARTS LIST

YZ-2 DTMZ / CALZ2

B E B & fiits YZ-2/YZ- 4f HD ¢ 55mm Ov KT R R—b
722088 (x5 gmm/4 BA) ¥aso o ©
90 e
= YZ-2/YZ-4F HD ¢ 55mm Oy RIY K K—)L
g p ZBBOSI0 (Gumiomm/amA) ¥aso @ o
YZ-2/YZ-4F3 HD ¢ 5.5mm Ov RIY K K—)L
Fub 2220612 (X5 omm/a BA) ¥ago @ ©
YZ-2 DTM2 XA 74— )b Rkt 72-300FB  YZ-2f 7OV~ FL—2R ¥1200 @ @
BYZ2DTM2 o\p 450 kH— v k (51— NEER) ¥49.800 : Shoy ST (T
20800eL0  YZ2 A 70V K O7 2ROk (Fv MEE) ¥2.000 % %
ByzocALs YZ2 CALR U—v—F Utti ¥49.800 (v v—VBftE2 5) !
2WD # 70— Rh— Fy b (ATZ/H—~y MEER) i 2 T 5
20300Fs YZ2R 70V K07 92397k ¥2.000 * %
(Y v—VBTE 3 0 ) '
Z2-001B  YZ-2F@ 7OV R&UT AVI— ¥480 @ @ 72-300FU  YZ-2F 70Y ~ Py)(—7—L Y9V~ (FO-) ¥1700 % @
Z2-001W YZ2H 9AVT RIVN/ RF4IIU ~ ¥520 @ @ zo.300FUs Y22 YU—XM@ IOV Py)(—F—L IV K "8 ¥1850 % *
72-0022  YZ-2CA/DTR PIVIB XAV Yv—Y ¥7.800 @ @ (RFVT—K-D1F) '
72-002SP2 YZ-2CA/DTA H4 R JL—h ¥800 @ @ Z2-300RUM  YZ-2DTM A ZILER UV 7y\—7—L XDV b ¥1,780 % %
72:002B  YZ-2F 7OV LY AR ¥500 % * 70-300RF4 éﬁ_ggéégéf TWERUY FRTY b (FIf) ¥1850 @ @
72-002BH  YZ2YU—ZXA 0V K JULT Ay K (\—K 51F) ¥500 @ @ T T 1
s - S (55> g -2V U—Zf@ PIL= !
zooosore (22 ZUS AR JOYRURT—A(ITITAR) voso @ @  Z2300RR4 (o ooncT) ¥1850 @ ®
70:008F  YZ-2F JOVK BAFP—L (759 k 547) ¥500 * * zegoopm  [GEDTMA UL > avs ¥9=IU=2 ¥850 @ @
Z2.008FG  YZ-2[ 70V A7 —L (AL 54F) ¥500 * * 22.30803M YZ2DTM Fi 36 £+ R9 5 Y650 @ ©
S F—L (559
Z2.008GF @g;’ﬁf{“’j@") GAT=L(F5vh 517) ¥900 * * 72:302R  YZ-2 [ #V Ry IRR S/—Y— ¥iso @ @
Z2-008RS3 YZ-2/YZ-4 M S3 Uv OF YRT7—L (I5T74 1) ¥980 @ * 22'3022; YZ-; :J:J_Xfﬁ iv’f‘"’”‘ ANTY = E" :: (;.gmm) ig:g : :
S4-008RS4 YZ-ASF/YZ-2F S4 UV YR P—L (J5774 k) ¥980 x @ Zi'gggl Ee 2 jﬁ by i;t _;,(L\:g) 2 b (2.0mm) Yoo e o
S4-008RL5 YZ-4SF/YZ-2f LB UV YR 7—Lh (I5T771 ) ¥980 x * ;2'303” Yz'gm z b_; b“;i ’l\’ = Y10 e ®
Z2-010FA  YZ-2 YU—XR 7IVSE 70V RPIRIL (\—R7IL=A ) ¥680 x * oacs Yz’gi’ }3\9 ’g J;’j R vioo0 ® ®
7201068  YZ-2 YU—XA 1=\—9)b Y+ 7 k (68mmiKi—) ¥2800 @ * ;2'412F'3 Mg .jﬁ Xﬁﬁgmyb ;(L;t“—mf ook (650 1o . .
Pl e - - 2YU— SAY¥—tv .
20010688 Y22 YU—ZA 1=)\—H)L K—> (68. 0mm) Y620 ® * e
(22-01068%) Z2A1RS2 T 5S4 Y TNy bk (7FA) ¥2.980 * @
7201069 YZ2YU—XA 1=/\—9)L YT ~ (BO9mmK—) ¥2,800 * @ V2 8/a5 0%
72.010698 2(222_%:1/38_9;% 8Smm 1=/=HL = ¥620 x @ Z2A1BRHR | p 2 5054 H— =K fy b (BFA) ¥2.700 * *
V7.2/4/DTME U 75300 KPS Fo— Z2-413DM  YZ-2/DTMA 70 k ZF7UYY NTF U7 ¥780 @ @
Z2-010BCM (Z2-415RDM B ) ¥380 @ @ 75.413DMG YZ2R 70K AF7YUVT N\NITFv U7 ¥1080 * %
) (J5T74 ) '
Z2-010RAM  YZ-2/4/DTM f U+ 75 X (Z2-415RDM %) ¥550 @ @ VB es 255 T el Y4500
Z2.011R6  YZ-2/ 6mm U AiqIb \T ¥980 @ x  Z2A1SA 2R {"ji?f(;’ VYT NI Fr D7 N : :
B4-011F  7OY~ REMRAIL AT (HZ12mm / 4.3) ¥720 % @ 22'414RDM :;':2;:’3 - b TS s vo50 e o
B4011R U™ AR \J (3621 2mm / 5.0) ¥720 @ @ Z2415 : RUP NI Xvl7 7
V7R COM IOYk S wh T Z2-41BRL  YZ2/YZ-AR UV XU~ ¥1280 @ @
Z2-017 (TS5 N HRF—LE) ¥1.200 * * 24155 YZ-2 R AFFUVY JOvY ¥480 * *
yo0176  YZRRCGH IOV Y3ys 57— Y1300 e ® 72-4168H  YZ2R@ AZ7PUVY JOvs LR (\—K 5147F) ¥480 @ @
g (HIL YRP—LR) | 72-415GS  YZ2R AFFUVY JOvs (95774 Fa) ¥850 % *
YZ-2DTA 70V K V3w 50— YZ-2CA R
220170 (S5 K gRF—LE) ¥600 * x Z24155A ST J0ws Tu—h (95774 ML) ¥460 x @
72-0182 YZ2RMCGH UV Yavs 50— ¥1770 @ @ YZ-2DT /@
z2.4158AD 14EDTH o , ¥460 @ *
72-018M2  YZ-2 YU—ZM GRyHIRYHR— K/ JULoAY RIDY b ¥750 @ @ ATFPUYT TOvY TU=h(T5T74 M)
Z2018BMA YZ2H LT AwR IOV L/R (PIL=H) ¥4.200 % * Z2-500MG  YZ2YU—=XH XFIFV¥ FT Fv b ¥3,600 * @
72-018BMG YZ2R /ULO~Ay RIOVN L/R (95774 M) ¥680 % * Z2-500MGS YZ-2 A A& )b F¥5T 1=y b (#3TH) ¥3,600 % *
Z2DTM2B  YZ-2/DTM2 ] YZ-2 F2 KT« (RRFVI1t) ¥2200 @ * Z2:500GM  YZ-2 i FVFIR AVTFYAFY b ¥650 x @
25.DTMBL YZ-2/CAL2 FEYZ-2S2 5S4 MY T4 kKT« Y2000 % © Z2-500 YZ-2CA/YZ-2DT/YZ-4 A R—IL 77 Fw b ¥3800 @ *
(RRFVI1) ’ 72503 YZ-2CA/YZ-2DT/YZ-4 i DPA8 52T K—)L 77 ¥ ¥400 @ *
Z2DTM2W  YZ-2/DTM2F@ I70S 547 U¥ 942 ¥1,100 @ * 72-503GH2  YZ-2 YU—XA V57 r—X (ABE) ¥700 * @
Z2.CAL2W  YZ-2/CAL2f LMR 27 U¥ 912 ¥1,100 * @ 72-503IC  YZ-2CAf 3G 74 R5— ¥ ¥420 @ @
sonTmwe  YZ2/DTMW B YZ-2 F2 S RO TA k5 4 ¥2.200 % % 72-503GH2  YZ-2 A #¥F 7R 775 —A (% If) ¥700 * @
(RRFVI1H) . Z2-670VP  YZ-2/B-MAX2 B "RYFLAT vy K ZUw)i— TL—h ¥1,180 % *
Z2DTMFW  YZ-2/DTMW A YZ-2 70>k 945 70— ¥1,100 * * Z2BWR30 YZ-2 YU—XA 30g \5YZ 94k (UVA) ¥2,130 x @
Z2DTMB  YZ-2/DTM YZ-2 S2 5« (YAFVIH) ¥2,200 * * yotmsp  YZ-2DT/DTW/CAL2 A Y5100 % %
Z2DTMW  YZ-2/DTMf YZ-2 S2 K5 «f T7O914 V5 ¥1,100 % * FHUH Iy olb ty b (1 BHEFA/ LVF) '
z2-101 YZ-2 @ YZ-2 K5« (RRFVIY— M) ¥2,100 * * Z2TBSA  YZ2R FHVE 5—VIw ol ty b (LYF) ¥3680 % *
Z2101L  YZ2RYZ-2541 914 b KT 4 (RAFVIV— M) ¥2,100 * * z281s2  YzZ2M 7OV X33 Yavs tyh ¥5600 @ @
YZ2YU—ZR’ z2slla  YZ2RmUv X33 Yavs wuh ¥5600 @ @
72-107F S N ) . ¥2980 * *
0¥k 0427 By b (91 R/FO-BTHA) 72523 YZ2@ 7OV X33" Yavs YvIh ¥480 @ @
YZ2 vU—ZA - SR U X33 S595 <
Z2007FW - S0 NS (04 K/ FO—&1HA) ¥680 X & Z28AL i;;: ;Eyis?x::;/j;\y?;jh ¥480 @ @
z2-118P2  YZ-2YU—XHA CGH/N\yFU—JL—h[Ver 2] ¥1850 @ @ Z2-528T (F5Y A= 45) ¥1.120 * %
Z2-118PN2  YZ2 YU—ZXR NyFU—KA N/ BEF v~ ¥680 @ @ yosoLr | YZ2RUT X33 Yavs veTh Y1180 % %
72118P  YZ2R U577+ M \vFU—TL—h ¥1650 % * (FHY A—F4VY) ’
72-118FS  YZ2 R \v5U—f 74—Ly— b (3R 5HA) ¥360 @ @ 7253 YZ-2f X33 Yavs QUVIF vy T (0UVIR) ¥380 @ @
YZ-2/B-MAX2 8 96mm x 2 5mm Z2-53X YZ-2/ "X33" Yav o XUy ¥380 @ @
zo-118s2 £ ‘ ¥480 @ @
NyFU=2AN=Y= (5Smm/ 1 0mm/ 2 0mm) Z2.S4AJ  YZ2R X33 Yavs PYvARFvh ¥450 @ @
72-200 ;ngg/szﬂ s ﬁm’\é'f%ﬁ/_ S ¥1580 @ @ z2:54s YZ-2/ 7Ok X33" Y3y oiF« (OUVIH) ¥840 @ @
V72 DTNE z2-34L YZ-2@ U¥ X33 YavokF+ (0UVIH) ¥840 @ @
22:201DSB ) =ay 257Uy s ~ILISVS (F—h VER) ¥5.500 @ * Z2-84C YZ-2F "X33" ¥3vINnS5— (3EEE2MEA) ¥640 @ ©
Y22 CALZ 3 z2-841 YZ-2f "X33" Yavs 4VF— AR—t— (1 08A) ¥300 @ @
Z2B0ICSE Z)2m 257Uvs ALoSYY (n—Nyb/ATER) YO0 K @ w YZR/ADIMA Y3vsTIYE I5RFA v =Y v850 @ ®
2000182 YZ-2CA/NZ-2DT/YZ-4 B FIVSR 27T UYY ¥2.200 % ® (S/MLTAX)
NIVoS55 (65x 108 BA/ERIILE) . 72-59 YZ-2F X33 YavsISAF 4 wI\—Y ¥880 @ @
74-201CLC  YZ-4F €V — UVD h5— ¥280 @ @
72201P  YZ2 R FILSEANILISYD KA ¥420 @ @ S4-300BS  YZ-4SF A YARDY K Jyva ¥1,000 ® @
72-203A  YZ2R PILSHY—RKIOT~ ¥2300 * * S4-5G80D  YZ-2/YZ-4F DPA48 80T RJ\—%¥ (Fa 7L ){y RF) ¥500 @ @
YZ-2/YZ-4 S4-010TPC  'Ceclip’ A=/\—H LA YaA ¥ hEY ¥380 @ @
Z2-206DM2 e ] ¥750 @ @
HD ¢ 5.5mm K—ILTY K Fvv 7 (20 @) SP-OTTH  KAINT EY (\—RFAT 4FN) ¥420 @ @
sop066  YZ2/YZAR HD ¢ 55mm Oy RIY K K-l Y450 @ @

(RVEE 6mm/4 @A)

HEOLEROMEE. FPERLEETIHANDD T, JRMHEHLIGEEE BHRE) ([COE, RFEMIRISERICTTHERTEL.



B2-009AF JOVh 795— YRF—L EY ¥380 @ @ RP-085425 RP WILhS vawvy 4L (#42.5) ¥780 % *
B2-00SAR U¥ 79&5— HA7P—L EY ¥380 @ @ RP-085450 RP WJLRS Y3y #1)L (#45) ¥780 % *
B2-009BF JOYVh AYVF— YRFP—L EY ¥380 @ @ RP-085500 RP WJLRS Y3y #1)L (#50) ¥780 % *
B4-009B Uv AVF— YAP—L EY ¥380 @ @
B2-010FH B-MAX2F H12 7OY k 7& L (H12mm 6E/\TH) ¥480 @ @ RP-UDL RPOILES F7)—T ¥980 % *
B2-300FL 7OV K YZAXYY N (XFVF—K/F0O—) ¥480 @ * RP-USG RPOILRS RSRAN/YaAvh JUR ¥980 * *
B2-300U F 7yN—F—LIDY N (RFV5—R/FO—) ¥650 @ *
B2-300FBN 7OV K JL—Z (F0O— 94X - F)b—) ¥680 * * BB-1052 5¢x10¢ NPUVY ¥450 @ @
B2-300FLS B-MAX2 i} A5+ —JL& OV k OF YA ~ ¥1,700 * @ BB-1050H HD.5¢x100¢ RPUVY (BHEESAF) ¥650 * *
B2-303IG  B-MAX2F 55774 Ml 7 RS5—Y T (2FA) ¥750 % % D.079 #5x¢ 10 770V Y=LK K—LRFUVS Y500 % *
B2-501MR  MR/RS K—ILF7H YaA~k L /R ¥1,300 @ % (2fan)
B2-501GS  MR/RS £V¥F7H RS547 Ay T (RF1—IL8Y) ¥980 * @ BB-135T g@iﬁ%ﬁ;@%’;ﬁ"“ ER7UZT (2f8A) ¥580 % *
B2-50166  MR/RS ¥/ 7_%7\9—\{ b SIS Y200 x @ BB-1510 100X15¢ RPUVY 2fEA ¥600 @ @
BD-500GO :B-/;/_'\Bﬂt:fg FPFTUMA 0" UvY (YUIY 4EN) ¥200 x @ 55854 BoxBe 91T —RFUIT (AER) Y50 @ %
BD-500GA &) =m 257 Y v TR ( 14y k 24A) ¥580 * * CS-BG IIE ISy JUR (RS R—ILA) ¥480 * *
B2-503GM  F7FTM XFI ANILEF £y k ¥1,200 * @ €S-DG 3IE FIIVR (FIR-VA) ¥480 * *
B2-506 75 R54TUT (280 Y400 ® % CS-SLG —IL JUR (0UVT/HRT Y MR) ¥860 * *
B2-508TS MR/RS ZT7H TF+v h/ 57 RTUVY ¥700 @ % ZC-TB48B 48 mm FYVE 5—)\v I (27KAN) ¥1,700 % %
B2-5G80 DP48 80T X\—F+¥ ¥380 k % SD-TB48N 48 mm #—>/tw )L il 4mm 24A) ¥300 @ @
B2-670C ZUw)t— JCy R (28A) ¥640 @ @ ZC-TB52B 52mm FEYVE F—I\w I (2KAN) ¥1,180 %« %
B2670P XU wil— TL— k(2800 Y1100 @ @ SD-TBS2N 52 mm #—/\y &)L (5hI 4mm 24A) ¥300 @ @
B2-670S  AUwI\— ZRTUYT/Fuk ¥200 @ @ BMT16 AYF—ARYY ¥650 * *
ZCT16M  #J0—RA AYVF—RKYY (SFATL) ¥380 * *
B-MAX2 FEH12 70V b AL (4 IO—) YS-7A AdFy REe 12m0OUYY (ZJO/ITvoRYavImH) ¥150 @ @
B2B21HY  (\1omm 6 TM) ¥400 & * YS-6BH FIER V3w TV R A—lb (J\—KI—k 4fEA) ¥580 @ @
Bogoiw  BMAX2 A H12 IO N iR b (R k) Y400 @ ® YS-8BH FIVEH Y3 voF vy T R—Ib (\—RI—k 4fEA) ¥580 * *
(H12mm 6R/\TH) ZG-105 BERTYYIT—T ¥180 @ @
B-MAX4 I S —m A<
Ba-827 UF A )b (- TO— /H12mm 6 f&/\ T ¥400 &k z0204317 SR T o 2T (5YT KO R) ¥1.380 & *
B-MAX4 IIF T D
BABEIW. U AN (RO /H12mm 6 8\ TF) ¥400 ® ®  zozoase0 oM TolTY et IS4 )(HYT KOR) ¥1.880 * &
FILS8 HS5
BMA415C  F/RNTFvUF AR—H— ¥i50 @ ® 2C-204517 1%\3}7—7{2 (@3T TS5V ) THI) ¥1.380 * *
BM-508 5T PIvAITIFY b ¥280 @ @ FIVE® IS5 UTH
BM-S812R fil§f "TvoR” Yavs FrvT (2EN) ¥520 @ @ #C-204520  20mm Y—ifii—> (28T 2T54 ) IHI) ¥1.380 * *
B2.S812A  FILSM ‘Twh2 Yaws +vuT ¥920 % * ZC-BH2B8TP M2X8 K& VAw R &y (1.5mm 7<EmN) ¥280 % @
FILEXVavsErwT RUVA ‘0" UVS /AT U1— ZC-N4FLT FIVEE Amm XRTSVY Fv NER (EL— MT 4BA) ¥680 % *
B2-SB12AD  (g@x+25U1—4%) ¥300 * * ZC-S50S  5.0mm A>YLR AR—Y—Y 1, (0.05 0.1 0.2mm &) ¥450 % *
BMsis2  X_YIVDERPY Y480 % * ZG-840 4.0mm ZAX—H—v/ (0.13 0.25 0.5mm &) ¥380 @ @
(F5v7 1.5 2{EN) ZC-837 UYIRIYRAR—Y— (B X 7 Ty yv—) ¥100 @ @
BM-S1g2 X ¥3vIERLY Y400 @ @ ZG-5350 ®3.1 X3 50x05 VL ¥150 @ @
(F5v5 ®1.6 2{@N) SO
i : 7C-YZ-2 YZ-2 FAILY—k ¥480 @ @
BM-S172 X' vavy EAbY ¥400 @ @ ZD-505 3/32 TLY Y3 Uifi—IL (F T 24 BA) ¥150 * *
(R4 K © 1.7 21@E5N)
PRV Er R Z2-505T 3/32 5V HAFVR—IL (F TR 1418A) ¥1120 @ @
BM-5143 (ésjiﬁi;: 5@5? i ¥400 * * ZD-505CD  3/32 €53 woR—)L (F 7 128A) ¥1,280 x *
ZC-507T 1/16 T A—J\A k=)L (16 BA) ¥680 * *
YS-A750 JOY K RTUVT (ALVI) A=ISDUR ¥680 * * ZR-200G ISvO T7ITF By M (Frv T, 2FA) ¥100 @ @
YS-A775 JOV K RTUVY (JU=2) F=I5DUR ¥680 @ * Z8-507 FIRASZAMTZUYY £y k ¥200 @ *
YS-A800 JOY K RATUVG (EVD) F=ILSDUR ¥680 * * Z8-GWB L5674 T70-kuA(VT ¥780 * %
YS-A850 JOY K RTUVY (Ly R) F—)LSIVR ¥680 * * ZS-GWBN CL5LF70-RIAVT (FO-YAX) ¥780 * *
YS-A875 JOY K RATUVY (4 I0—-) A—ILSIVR ¥680 * * y FO—v«X
YS-AS00  JOY Rk RFUVH (d—IUR) F—LS9V R ¥680 % * ZOOWBNT  2<5< 90—k 9405 (N Fa—F+) 100k
YS-A1175  U¥ RTUVS (FLVY) A—IL5DVR ¥680 * % 72-110 70— KA (Y5 Tu—h (F&Y MRV ¥860 * *
YS-AI1200  UT RTUVH (HU—Y) F—LSIVE ¥6s0 @ % yTAwes o8V IYZ)TO0monAb ¥1,00 % *
RP-083PU  RP WJLRS 70OV~ ATUVY (S—T)b)(Hh—~v b/ ALE) ¥780 * *
RP-083BK  RP 9ILNS 7OV K ZTUVH (T5w o) (H—~y M ATE) ¥780 * *
RP-0830  RP9ILRS 7OV K ATUVY (ALVY)H—Ry M ATE) ¥780 * @
RP-083G  RP 9IRS 7OV K ATUVH (FU—V)(H—~y M ATE) ¥780 % *
RP-083PI  RP YLRS 7OV K ZTUVH (EVI)(H—Ry M ATE) ¥780 % *
RP-084BK RP DJLhS U¥ RTUVI (TS5w ) (A—~y b/ ATZ) ¥780 % *
RP-0840  RP DLRS U¥ RTUVI (FLYY)(A—Ry b/ ATZ) ¥780 * @
RP-084G  RP DLhS U¥ RTUVT (JU—)(A—~y b/ ATZ) ¥780 * *
=y ) ~ &
ross e 2oUa—ty  (1amoosn) | ¥11200 % %
RP-0880  RPILRS 7OV~ RTUVY (LYY )(F—FA) ¥780 % *
RP-088G  RPWILRS 7OV~ RTUVH (FU—V ) (F—FA) ¥780 % *
RP-088R RP DILRS Z0OY ~ RTUVT (Ly R)(F— ) ¥780 * *
RP-0890  RP WILRS U¥ RFUVY (FLVI ) (H—RA) ¥780 * *
RP-089G  RP WILNS U¥ ZTUVYT (JU—)(F— ) ¥780 * *
RP-089R RP MILRS U ZTUVS (Ly R)(F—MA) ¥780 * *
RP-085250 RP WILNS Y3ws A1)l (#25) ¥780 % *
RP-085275 RP WILhS vawvy #4)L (#27.5) ¥780 * * JN—WUZ NRD [ @ % | Iy FOBARREHEDFT .
RP-085300 RP WJLRS Yavs #1)L (#30) ¥780 * * @ =EEEHE k=ATvav
RP-085325 RP WILNS vavs A1)l (#32.5) ¥780 % *
RP-085350 RP MILhS Yaws A4 (#35) ¥780 % % AN—=YUZR NDOBERBEFESEE DD, SLEULPRUAZETEITCHDENGDOFT,
RP-085375 RP WLNS Yavs A1)l (#37.5) ¥780 * *
RP-085400 RP L5 Yaws F4)L (#40) ¥780 % * 2018.03

HROHERUMEE. PEREEIIBENSHDET. IRMBFHRIGEME BHRE) ([COE. RFEMBBEFRCTTHEI TSV,



AS A MANUFACTURER OF WORLD CHAMPIONSHIP WINNING CARS,

YOKOMO WILL CONTINUE TO PROVIDE THE BEST AVAILABLE TECHNOLOGY TO R/C ENTHUSIASTS ALL OVER THE WORLD.
ENJOY THIS PRODUCT KNOWING THAT YOU ARE DRIVING ONE OF THE BEST HANDLING R/C CARS EVER DESIGNED.

RCIJMODEL{CARS
S[IODELORRS

57D TS5 K YOKOMO

IIERFFHEKA R/C H— (SYFTY bO—ILA—) OFFIX—H—TY, ZORMIE. 2AFEFE. 2AKEFHE. I—0O v/ GEFIE,
ZUT R/C H—L—ADERIETHDIHFEFIEL—ATHER, 570 R/C A—YZ7ICERATNTLET,

HAett 33T T 120-0005 FRFPEILXEHE 5-23-7 TEL 03-5613-7553 FAX 03-5613-7552
BRSO 5~ 1285 - 130~ 178 (REEERA~S)





